

**Test Report Date:** July 14<sup>th</sup>, 2014

**Document ID:** N419-R0001

**Subject:** AS4373 Method 801 Test Report prepared for W.L. Gore

**Part Number Tested:** Gore Cable Part # DXN2603

Test	Test Spec	DXN2603
Flammability	AS4373 Method 801	Pass

